
Council Agenda – February 13, 2023                                                                        Page 1 of 2 

 
THE CORPORATION OF THE TOWNSHIP OF SOUTHWOLD 

 

- A G E N D A - 
Monday March 13, 2023 

 
REGULAR MEETING OF COUNCIL 

7:00 p.m., Council Chambers, Fingal/Via Video Link 
___________________________________________________________________________ 

 
1. CALL TO ORDER  

 
2. ADDENDUM TO AGENDA 
 
3. DISCLOSURE OF PECUNIARY INTEREST 

 
4. ADOPTION OF MINUTES 

(a)   Minutes of Regular Council Meeting of February 27, 2023 
(b)   Draft Minutes of the Communities in Bloom Meeting of February 28,   
            2023 
(c)      Draft Minutes of the Talbotville Station Technical Advisory Committee    
[...]
to monitor pressures and take residuals.

25: Closed hydrant 135 due to leakage from base of hydrant, opened hydrant 134 to continue

monitoring pressures and residuals.

25: A section of hose on the chlorine board was repaired due to a pinhole leak.



Southwold Distribution System, Operations Report Page 8

25: EMPS repair now complete and normal operating pressure in distribution system restored.

Operators offsite and hydrants closed.

26 28: Spring flushing.

29: Flowmetrix onsite for flow meter calibrations.

MAY

02: Tested water in basement of 35518 Fingal Line for any residual, both free and total showed zero

residual. Request from Southwold township.

03 06: Spring hydrant flushing.

12: Aquafix onsite to install new sample station at 6993 Iona Rd.

18: Onsite at booster station for flooded chamber alarm. It was determined that the sump was still

operational, however the reset on the electrical outlet in chamber needed to be pressed in quite

aways. Sump now working and chamber dry.

JUNE

02: Onsite at 7350 Reiger Road for watermain tap and curbstop installation for new home.

03: Onsite at mill road for hydrant 213 repair. Hydrant now back in service.

03: Onsite at Canco gas station on Sunset Drive for hydrant repair. Once hydrant was taken apart is was

observed that more parts were needed for repairs. Hydrant still remains out of service.

06: Onsite at The Ridge at Talbotville Grove phase 2 Block 59 watermain for meeting about

commissioning.

10: Onsite at the Ridge for watermain swabbing.

13: Onsite at the Ridge for pressure testing of new watermain and super chlorination.

14: Oniste at the Ridge to sample for chlorine after 24 hour time period.

16: Onsite at the Ridge for dechlorination and flushing of watermain. Dechlorination method was

switched to pucks, main was flushed for 30 mins. Main will sit with no flow for 16 hours before bacti

sample to be collected.

17: Bacti sampling at the Ridge to be performed and delivered to the lab.

27: Onsite at the Ridge to oversee the connection of the new watermain to the existing watermain with

SOM.

THIRD QUARTER:

JULY

05: Onsite at 35098 Boxall Road for watermain tap and meter pit installation with Southwold Township

and Streib trucking.

08: Onsite at Canco gas station to inspect hydrant which had been run over with tractor trailor over.

Secondary off and no leaks coming from the hydrant or main.

12: Onsite at 35221 Fifth line for curbstop repair with Southwold Township and Streib trucking.

22: Flowmetrix onsite for flowmeter replacement.

26: Onsite at 34975 McDiarmid line for watermain tap and meter pit installation with Southwold

Township and Streib trucking.

AUGUST

04: Onsite at Canco gas station on Sunset drive with Aquafix and Southwold township for hydrant

repair.

09: Onsite at Canco gas station on Sunset drive with Aquafix and Southwold township to complete

hydrant repair.

30: Onsite outside amazon plant with Broccolini to confirm valve to plant is fully open.



Southwold Distribution System, Operations Report Page 9

31: Assisted with flow testing for sprinkler design with Southwold township at hydrant 202 and hydrant

203.

31: Verified hydrant pressures at various hydrants around amazon plant as low pressures are being

experienced inside plant.

SEPTEMBER

11: Hawkins replaced blown fuse in Rechlor breaker box caused by power outage.

15: Changed oil in portable generator at the Shedden Rechlor. Bought oil.

FOURTH QUARTER:

OCTOBER

05: Pumped chamber at Wonderland and Clinton

Closed valve and isolated private main to Amazon plant at request of developer, Brocollini. Valve to

remain closed for winter for Brocollini to winterize line.

12: Both chlorine pump strokes reduced from 55 to 50% at Shedden Rechlor

24: Aquatech on site inspected sample stations and Lake Line autoflusher

26: Inlet and outline chlorine and pH probes calibrated at Shedden Rechlor

Monthly alarm tests completed at Shedden Rechlor

Generator test completed at Shedden Rechlor

UPS inspection completed at Shedden Rechlor

31: J AAR Construction installed water meter and backflow preventer during commissioning at

Talbotville Meadows, Phase 2

Fall flushing completed.

NOVEMBER

01: Pressure testing completed at commissioning of Talbotville Meadows, Phase 2

09: Pressure testing completed at commissioning of Talbotville Meadows, Phase 3. Water meter and

backflow preventer installed by J AAR Construction.

Chamber inspections completed

22: Aquafix on site to replace sample station at 39757 Fingal Line

25: Pressure testing completed at commissioning of Talbotville Meadows, Phase 4

Elgin Pest Control treated for cluster flies at Shedden Rechlor

29: Watermains tapped at 10122 Union Road and 8387 Union Road to connect to private residences

30: Pressure relief valve chamber inspections completed

DECEMBER

02: On site with contractors for Talbotville water main pressure testing, observed for two hours,

maintained pressure of 150 for 2 hours

13: Installed new UPS at the rechlor facility.  

SECTION 7: ALARM SUMMARY

FIRST QUARTER:

JANUARY

09: Operator onsite at corner of Westminster Borne and Sunset, flushed hydrant and obtained clear

appearance and residual of 1.27ppm. Took grab sample from residents outside tap and obtained a

residual of 0.98ppm. Notified ORO.

23: Operator received call from Southwold about water leak at 5293 Grand Canyon Rd. Turned off

curbstop at resident, and leak stopped. Notified homeowner leak was on their side responsibility to

fix would be theirs.



Southwold Distribution System, Operations Report Page 10

27: Operator received alarm for low inlet chlorine. Operator flushed system around probe, after residual

shot up it then stabilized to around 1.30ppm. Operator verified correct reading with pocket

chlorimeter and notified ORO.

28: Operator received alarm for low inlet chlorine. Operator flushed analyzer and once reading

stabilized, verified with pocket chlorimeter.

FEBRUARY

07: Second set of residuals were missed on 4th, PCT notified MECP of non compliance.

09: Written notification sent to Angela Stroyberg for non compliance.

MARCH

No alarms for the month of March.

SECOND QUARTER:

APRIL:

No alarms for the month of April.

MAY

18: Operator received channel 5 alarm. Arrived to booster station and observed chamber to be flooded.

Spoke with SOM, issue will need to be resolved later in the day when stores open up.

JUNE

11: Operator received channel 5 alarm. Arrived to booster station and observed chamber to be flooded,

operator tried to reset the pump but would short out after each reset, after speaking with SOM it

was determined that the pump would need to be replaced. Purchased new pump and with the help

of the Aylmer on call operator, the new pump was installed and is now working.

30: Operator received alarm for low chlorine. Arrived to booster station and observed residual to be

1.04ppm, grab sample was 1.11ppm. It appeared chlorine pump had tripped, reset control panel

and pump started working again. Monitored for 10 mins, no other issues were present. Hydro One is

reporting outages in the area and most likely the cause of the alarm.

THIRD QUARTER:

JULY

19: Operator received channel 1 alarm. Arrived onsite and observed flowmeter had no power. Hawkins

was called and confirmed the unit had power and most likely needed to replace flowmeter.

AUGUST

12: Operator received channel 4 alarm now normal. Grab samples were taken upon arrival and

compared to online analyzer. Operator had observed a chlorine spike at 03:14 but the residual had

returned to normal. No additional action needed.

SEPTEMBER

11: Power failure alarm at Rechlor due to local planned power outage.



Southwold Distribution System, Operations Report Page 11

FOURTH QUARTER:

OCTOBER

No alarms for the month of October.

NOVEMBER

No alarms for the month of November.

DECEMBER

No alarms for the month of December.

SECTION 8: COMMUNITY COMPLAINTS CONCERNS

FIRST QUARTER:

JANUARY

On January 4th, 2022 a complaint was received from a resident on Southminister Bourne regarding

cloudy water and a strong smell of chlorine. This compliant was originally received by the Township on

December 20th, 2021. An Operator attended the site on a number of occasions and conducted flushing

and obtained chlorine residuals.

04: Onsite at corner of Westminster Borne and Sunset drive for water complaint. Opened hydrant,

water had slightly milky appearance but disappeared quickly, ran for approx. 10 mins, obtained clear

water and residual of 1.31ppm.

26: Closed valve at live dead end at Sunset Drive Industrial site. Ball valve had froze and broken off

causing water to shoot up in the air and flooding in the area.

FEBRUARY

On February 21st, 2022 a complaint was received from a farmer on Bush Line regarding flooding in his

field caused by the auto flusher. It was determined that the drain tile which passes underground to

relocate the water became clogged. The run time of the auto flusher was reduced and then turned off

completely until repairs could be made to the drainage.

MARCH:

No complaints or concerns for the month.

SECOND QUARTER:

No complaints or concerns for the second quarter.

THIRD QUARTER:

On July 18th, 2022 a complaint was received from the farmer who owns the property adjacent to the

Bush Line auto flusher. The farmer was concerned that the auto flusher was discharging into the field.

The Municipality has been made aware of the concerns and adjustments have been made to the run

times of the auto flusher.

FOURTH QUARTER:

There were no community complaints during the fourth quarter.



Talbotville Wastewater Treatment Plant

Operations Report

Fourth Quarter 2022

Ontario Clean Water Agency, Southwest Region
Mark Harris, Sr. Operations Manager, Aylmer Cluster

Date: February 1, 2023



Talbotville Wastewater Treatment Plant, Operations Report Page 2

Facility Description

Facility Name: Talbotville Wastewater Treatment Plant

Regional Manager: Dale LeBritton 519) 476 5898

Senior Operations Manager: Mark Harris 226) 545 0414

Business Development Manager: Robin Trepanier 519) 791 2922

Facility Type: Municipal

Classification: Class 3

Service Information

Population Serviced: 125

Capacity Information

Total Design Capacity: 500 m3/ day

Design Values
2020 Flow

Data

2021 Flow

Data

2022 Flow

Data

Average Daily Flow m3/ d) 500 46.5 84.6 152.1

of Average Daily Design Flow 7.0 16.9 30.4

Peak Flow

m3/ d)
1000 283.2

319.0
432.4

of Peak Design Flow 28.3 31.9 43.2

Design Flow

m3/ d)

2022

Average

Daily Flow

m3/ d)

2022

Capacity

Design

Peak Flow

m3/ d)

2022

Maximum

Daily Flow

m3/ d)

2022

Peak Flow

January 500 97.4 19.5 1000 149.0 14.9

February 500 131.5 26.3 1000 367.2 36.7

March 500 140.6 28.1 1000 242.1 24.2

April 500 163.5 32.7 1000 249.0 24.9

May 500 225.8 45.2 1000 410.6 41.1

June 500 183.7 36.7 1000 308.6 30.9

July 500 161.1 32.2 1000 432.4 43.2

August 500 157.7 31.5 1000 285.1 28.5

September 500 118.8 23.8 1000 244.8 24.5

October 500 152.1 30.4 1000 429.1 42.9

November 500 136.3 27.3 1000 198.0 19.8

December 500 157.3 31.5 1000 256.7 25.7

Annual Average 152.1 30.4 297. 7 29.8

Operational Description:
The wastewater is screened through a mechanically cleaned fine screen and discharged to the aeration tanks which operate in

series. From the aeration tanks, the wastewater flows to the MBR tank( s) which operate in parallel. Supplementary treatment is

provided for phosphorus removal and pH adjustment. Alum is utilized for phosphorus removal and Sodium Hydroxide is used

for pH adjustment. The final effluent from the MBR tanks is discharged to the ultraviolet UV) disinfection system. The final

effluent flows from the UV disinfection system to Dodds Creek.



Talbotville Wastewater Treatment Plant, Operations Report Page 3

CLIENT CONNECTION MONTHLY CLIENT REPORT

Facility Name: Talbotville Wastewater Treatment Plant

ORG#: 1536

SECTION 1: COMPLIANCE SUMMARY

FIRST QUARTER:

There were no compliance issues to report during the first quarter.

SECOND QUARTER:

The Ministry of Environment, Conservation and Parks has indicated that within 3 4 months of the date

that the Municipality applied for their new CLI ECA that a draft shall be received. OCWA is requesting a

copy of the drafts be provided once received to allow for a review. The standard review period is 2

weeks for the drafts and will be required to conduct a thorough review to ensure the required deadlines

of the new CLI ECAs are met.

THIRD QUARTER:

On August 10th the MECP was notified of a non compliance for effluent TP for the month of July. The

limit is 0.30mg/ L and the monthly average was 0.35mg/ L. The backwash valve experienced mechanical

issues causing the exceedance. The valve has since been repaired and the membranes have undergone

chemically assisted backwashing to increase treatment efficiency.

FOURTH QUARTER:

There were no compliance issues to report during the fourth quarter.

SECTION 2: INSPECTIONS

FIRST QUARTER:

There were no MOL or MECP inspections conducted during this quarter.

SECOND QUARTER:

There were no MOL or MECP inspections conducted during this quarter.

THIRD QUARTER:

There were no MOL or MECP inspections conducted during this quarter.

FOURTH QUARTER:

There were no MOL or MECP inspections conducted during this quarter.



Talbotville Wastewater Treatment Plant, Operations Report Page 4

SECTION 3: PERFORMANCE ASSESSMENT REPORT

The average daily raw flow in 2022 was 152.1 m3/ d. This is a 79.7% increase when compared to the

average daily flow in 2021. The chart below shows the monthly average flows so far for 2022, compared

to the 2021 average daily flows Chart 1).

Chart 1. Raw flows for 2022 compared to 2021

The average daily effluent flow so far in 2022 is 123.3m3/ d. This is a 49.1%increase when compared to

the average daily flow in 2021. The chart below shows the monthly average flows for 2021 compared to

average daily flows in 2020 Chart 2).

Chart 2. Effluent flows for 2022 compared to 2021



Talbotville Wastewater Treatment Plant, Operations Report Page 5

Raw samples are taken on a monthly basis following the ECA requirements. The table Table 1) below

shows the raw sample results compared to the design objectives. Design objectives are highlighted red

in the table below Table 1)

Table 1. Raw water sample results for 2022

BOD5

mg/ L)

TKN

mg/ L)

TP

mg/ L)

TSS

mg/ L)

January Results 78 23.0 1.99 116

February Results 244 43.3 4.34 329

March Results 135 25.8 2.58 240

April Results 119 27.5 2.81 150

May Results 113 28.1 2.46 100

June Results 263 65.2 3.52 156

July Results 227 52.8 5.57 114

August Results 65 32.8 3.47 238

September Results 208 57.5 5.02 108

October Results 254 68.7 5.37 103

November Results 272 56.3 5.22 108

December Results 168 57.4 5.70 80

Design Objective 250 40 7 250

Months Above Design 3/ 12 7/ 12 0/ 12 1/ 12

The effluent is sampled on a weekly basis following the requirements of the ECA. The table Table 2)

below summarizes the monthly average results compared against the objectives and limits identified in

the ECA.

Table 2. Effluent average sample results.

cBOD5

mg/ L)

TSS

mg/ L)

TP

mg/ L)

TAN

mg/ L)

E. coli

cfu/ 100mL)*
pH

January 2.0 4.0 0.13 0.10 1.0 7.43 8.12

February 4.0 2.0 0.10 0.10 1.7 7.10 8.38

March 2.0 2.0 0.14 0.10 1.3 7.35 8.16

April 2.0 2.0 0.14 0.10 1.0 7.77 8.13

May 2.4 2.0 0.17 0.10 1.6 6.95 8.19

June 2.0 2.0 0.20 0.10 1.0 6.73 7.47

July 2.0 7.5 0.35 0.10 2.5 6.66 8.80

August 2.4 3.4 0.18 0.10 1.0 7.01 8.03

September 2.0 5.0 0.29 0.10 1.8 6.16 7.88

October 2.2 2.0 0.15 0.14 2.1 6.62 7.81

November 2.3 3.3 0.14 1.07 1.7 6.23 8.94

December 2.0 2.0 0.29 0.97 1.0 6.53 8.91

Annual Average 2.31 3.32 0.20 0.26 1.35 7.01 8.13

ECA Objective 5 5 0.2 1.0** 3.0 100 6.5 8.5

ECA Limit 10 10 0.3 1.5** 4.0 150 6.0 9.5

expressed as geometric mean

based on May 1 to November 30 and December 1 to April 30